1000W 36V Eco mini Kinder Quad Dusty VX Cross 6"

ART-NR. 1163011 ®
1000W DUSTY 3 e O/ NITRO

MOTORS
E-QUAD

C€

www.nitromotors.de

y
NO ERP No. Menila Art. EAN Code English Name Chinese Name Unit |41 Picture Specification Finish order note
1| 7923200100 | 90799280101 | 4255816891649 |Main Frame black g pes | 1 iron/welding parts Powcéelggfated
o ™ Powder coated
” v . " owder coate:
2 6933107303 90799290101 4255816891656 |Front Rack Frame black T P 4Rk HE R pcs 1 \,_/‘ iron/welding parts Black
& i Powder coated
3 | 6933107304 | 90799300101 | 4255675406466 |Rear Rack Frame black FEfsRkEs | pes |1 o . |iron/welding parts OWBT;;‘(’a ©
S
g
4 90799310101 | 4255675406473 |Front Rack Fixing Bracket black | i ft4efiliz 4 | pes | 1 | iron/welding parts P°W‘§;§Ea‘ed
5
5 90799320101 | 4255675406480 |Rear Rack Fixing Bracket black | J&#¢4ufis % | pos | 1 [‘—’ iron/welding parts Powder coated
= Black
6 | 7623201800 | 90799330101 | 4255675406497 |Front Upper Rocker Arm black L i pes | 2 iron/welding parts P°W§;§Eated
7 | 7623201900 | 90799340101 | 4255675406503 |Front Down Rocker Arm black TR pes | 2 iron/welding parts PO""‘:;';SEated
8 | 7623202200 | 90799350101 | 4255675406510 |Left Steering Knuckle e pes | 1 iron/welding parts P°W‘§;gfated
9 | 7623202300 | 90799360101 | 4255675406527 |Right Steering Knuckle P oRs pes | 1 iron/welding parts PO""‘:;';SEa‘ed
10 | 7923200700 9073559 4255675406534  |Front Bumper AR AT pes 1 Plastic / PP Black
11| 7623204400 9079937 4255675406541 | Steering Column Il pes | 1 iron/welding parts Powder coated
L=405 Black
- . . Powder coated
12| 7623201700 | 90799380101 | 4255675406558 |Handlebar Fie pes | 1 iron/welding parts Binck
13| 7613107500 9077316 4255816884801  [Knuckle Pivot Spacer ORI RS pcs 2 @11*¢14*35 Black
14| 7613108000 9077317 | 4255816884818 g;ec”e?g Column Pressure Block | v e yipzs | pos | 2 @11*014*40 Black
15 | 7612102606 9077318 4255816884825 |Upper Front Rocker Arm Spacer | LA IRE pcs 4 ©8*(p12*49.5 Black
16 | 7613107600 9077319 4255816884832  |Front Wheel Spacer L] pcs 2 ¢13*¢16*64 Black
17 | 7613107900 9077320 4255816884849  [Rear Axle Tube Spacer Jati e pcs 1 $22*925*98 Black
18 7612102506 9077321 4255816884856 |Down Front Rocker Arm Spacer TR ERE pcs 4 $8*12*120.5 Black
19 | 7613107800 9077322 4255816884863  |Spacer,Rear Swing Arm JER ] pcs 1 @11*914*170 Black
20 7923201300 9076451 4255675478784 |Reverse Display Fixing Bracket 544 S5 [ 7 S pcs 1 iron/welding parts Powcéelggsated
21| 7632102201 9076464 4255675478913 |Knuckle Pivot Fixing Bracket e | pes | 4 iron/welding parts P°W‘§;§Eated




Powder coated

22 7623202400 90765090101 4255675406565 |Rear Swing Arm black IERS pcs iron/welding parts Black
23| 6933107305 9076466 4255675478937 |Rear Axle Tube Spacer SRR pes tg?lzge'di”g parts Powcéelggsated
24 | 79232013005 9076452 4255675478791  |Chain Guard Fixing Bracket wEEE L | pes iron/welding parts P°W‘:;I;§k°a‘e"
25 | 6933107306 9076453 4255675478807 |Battery Rubber Strip RIS o pcs izrzgivzvggi,:?npans Pow‘;;gko ated
26 | 7633404100 9076454 4255675478814  |Jack T pcs M8*70(+hL231I32) zinc plate
27 | 7633202700 9076455 4255675478821 |Upper Handle pressing block FAOE S I pes aluminum (22) P°W‘::I;§k°amd
28 | 7633202800 9076456 4255675478838 |Down Handle pressing block i pes aluminum (§22) Powcéelggfated
29 | 5800800332 9075267 4251814662182  |Iron Cover i pcs ¢10.5*p25 zinc plate
30| 7633204600 9077080 4255675479187  |Front Shock-absorber iR pes x‘:u‘:‘it?;ge;:e"’ig';r‘;;;m"r‘r’]v);gg%?% » Black
31| 7933204601 9077081 4255675479194 |Rear Shock-absorber R pes g:uiﬁ:;eﬁeq’s?; g;’:;;"g;%’;% = Black
32| 7633404500 9075276 4251814662434 | Steering Rod R pes ir?ﬁ%i?ﬁ;ﬂnﬁhﬁl;?‘é » zinc plate
33 90734730101 | 4255675482026 |Plastic Body black EALERE RN pes Plastic / PP Red
34 90735610101 | 4255675406589 |Rack black s pcs Plastic / PP Black
35| 7933200600 | 90797600101 | 4255675406640 |seat black bt pcs Foam Black
36 7833200600 9073562 4255675406596 |Left Front Footrest Platform e B AR pcs Plastic / PP Black
37 7833200700 9073563 4255675406602 |Left Rear Footrest Platform T Ja s AR pcs Plastic / PP Black
38 | 7833200800 9073564 4255675406619  |Right Front Footrest Platform pewing et pcs Plastic / PP Black
39 | 7833200900 9073565 4255675406626 |Right Rear Footrest Platform A I B AR pcs Plastic / PP Black
40 | 7933200805 9073566 4255675406633 |Chain Guard Eogak i pcs Plastic / ABS Black
41| 7633202000 9077334 4255816885075  |Nylon Cover Je s pcs 910.5*p25*13.5 Black
42| 7633202600 9077335 4255816885082 ﬁ:z:s:fe%ﬂ”crn Plastic JFFFEERES: | pes plastic (922) Black
43 7633205900 9077328 4255816884924  |Battery Fixing Rubber Strip R %% pcs rubber 275*30mm Black
44 | 7633203200 9077336 4255816885099 |Wheel Hub Cover HAPAE pcs Rubber Black
45 | 7632106700 9077337 4255816885105  Charging Port Plug FEHRAMEL | pes @45mm, @14 Black
46 | 7633205800 9077338 4255816885136  |Battery Box it pcs plastic 310*160*110mm Black
47 7633205500 Left Grip Kine pcs rubber Black
48 7633205200 Right Grip Hing pcs rubber Black
9072638 4255816885112

DJ7041Y-2.3-11

49 7633205300 Twist Control pcs 36v line 500mm/ & B K i
R B A
R

50 7633205400 Twist Control Spacer pcs plastic Black
51 7633104800 9070118 4251814681411 g;;stforlrei?i Quad 1000W36V s pes ?f}f?ow Cif— = R4/81 22 78 ¥ 1B K -
52 0078005 | 4251237150815 '1:;"‘" Bar AGM Batterie 6-DZM- | e oy pes 12v 12Ah
53 | 7633107400 9071608 4251814661963  [Ignition Switch T8 pcs line L=450mm #HiL 5« BliK4G DJ7021-2-11




[ cable line L=460mm, connector line
54 | 7633107100 9076467 4255675478944  |Battery Connector HbIERELL pcs 1 L=200mm, fuse 30A
DJ7031Y-2.3-21
55 7633106400 9076468 4255675478951 |Three Speed Switch =R pcs 1
line L=360MM/ % Bii K4,
A R A e R B AL G I
56 | 7633107200 9076469 4255675478968 | Three-speed Lock Connector SHUF R | pes 1 —~
Three-speed Lock Waterproof gt *
57 | 7633206500 9077343 4255816885181 || o N Bk E | pes | 1 E rubber ¢50*50
58 | 7633106800 9076471 4255675478982  |Charging Port O pes | 1 airhead, line 200mm DJ7021-2-11
59 1133108500 9076472 4255675478999  |Charging Port Cover Fe I pcs 1 % rubber
60 | 7633106600 9076473 4255675479002  |Reverse Swith %% (P4 k| pes | 1 [ @) |line 500mm/E iK1 DJ7021-2-11
B
5v LED/ line
) S 2-
61 7933200306 9076474 4255675479200 [reverse light 8IS S RAT pcs 1 \D L=4TOMMA B K S P27 €5 EIR DJ7021-2-11
. /D, [WEREL. WHETT KA ine
62 | 7633105000 9071223 4255816885259  |Left Brake Lever JE TS pes | 1 \_‘/ S50mm) 4 Bk DJ7021-2-11
’ e i AU 2 R R
63 | 7633205600 9071224 4255816885266 |Right Brake Lever e pes | 1 ﬁ/ e S50mmi B ke fe DJ7021-2-11
64| 7633203900 | 90710270303 | 4251814662208 || Ont left Brake Caliper A e R 52 pes | 2 ZOOM red
Assembly
65| 7633204000 | 90710280303 | 4251814662307 || ot right Brake Caliper g | pes | 1 ZooM red
Assembly
66 | 7633403500 9071225 4255816885273  |Rear Brake Disc JaRI 24 pcs 1 three holes ¢140*2mm zinc plate
67 7633403400 9071226 4255816885280 |Front Brake Disc GIEES pcs 2 three holes ¢120*2mm zinc plate
68 | 7633203600 9077348 4255816885297  |Front Brake Cable KR pcs 2 outer sleeve750mm, core880mm LIHp5*6, £:4%1.5
69 | 7633203700 9077349 4255816885303  [Rear Brake Cable LR pcs 1 outer sleeve1150mm, core1300mm ZiH96.57, #it1.5
70 | 7633103800 9077350 4255816885310  |Aluminum wire cap IR pcs 3 Diameter=2.8, length=10
71 9073567 4255675406657 |Left Headlight FERGRAT pcs 1 o LED 3W
72 9073568 4255675406664  [Right Headlight A RAT pcs 1 LED 3w
. [ iron/welding parts Powder coated
73| 7632202900 9074047 4255816885440  |Front Wheel Hub L/R 6 inch %54 pcs | 2 @ pvieh Black
74 | 7632203000 9074048 4255816860201 |Rear Wheel Hub L/R 6 inch JEHER pes | 2 iron/welding parts Powder coated
|\ ) (€N D) Black
N
4.10-6 tubless o (et A Patterns 4.10-6
75 | JSBYFCPOO7 9120259 4255675411255 |5 i i CEARTIHD | pes 4 e Black
76 | 7633104700 9070120 4251814681435  [36V1000W Motor AR pcs 1 m 36v 800W T8F 9iki
77 | 7633406100 9078508 4251814662045 |T8F 64tooth Chain Wheel AL pcs 1 T8F 64tooth zinc plate
78 | 7633106202 9072333 4255675479392 | T8F 80section Chain E3 pcs 1 ? T8F 80section (FIFL11) Black
79| 7933406301 9070619 4255675479705 |Rear Axle Tube Spacer i os | 1| e |L7340MM zinc plate
xie Tube Sp " P R R A BB P
80 9070619 | 4255675479705 |Headlight switch KITIFK pcs 1 f line 500mm/&; B K4 {4 DJ7021-2-11
1
Fasteners £& %
Qty
NO. ERP No. Menila Art. EAN Code Chinese Name English Name Unit |#.4:f]| Specification |Where Used / Addt'| Specs Finish order note
81| 7633108200 9076479 |4255675479255 |Bearing 6001RS IR ER & pcs 4 6001RS Front Wheel *4 (iif4t4)
82| 7633108300 | 9076480 |4255675479262 |Bearing 6000RS VOWEREIE | pos | 4 6000Rs  [S1eering
Knuckle*4 (¥:1i%54, REAM)
83| 1133111300 9076481 |4255675479279 Bearing 6004-2S Rih & pcs 2 6004-2S Rear Axle Tube*2 (JEHfE2)
84| 43401058 9076482 |4255675479286 [Nut M20*1.5 Eivaviil 35 pcs 2 M20*1.5 Rear Axle*2 (J5#h2) zinc plate
43400401 9076483 |4255675479293 |Selflocking Nuts M6 SRl pes 2 M6 Battery Rubber Strip*2 (Hiili £k 4:2) zinc plate
Shock-absorber*6. Rear Axle
85| 43400402 9076484 | 4255675479309 [Selflocking Nuts M8 Rzt 34 pcs 22 M8 Tube*4. Rocker zinc plate
Arm*8. Motor*4 (fiJ5I&E6. G4,




Steering Knuckle*2. Rear Swing

43400404 9076485 |4255675479316 |Selflocking Nuts M10 Skt S5 pcs 5 M10*1.25 Arm*1. Steering Column Plastic Pressure zinc plate
Block*2 (¥ 152, J5 A1, J7 [ kR
Plastic Body*6. Front
43401504 9076486 |4255675479323 |Nut M6 Wik 2 IR BB 2| pes | 40 M6 Bumper*2, Controller *2, Footrest zinc plate
85 Platform*8 (¥ ¥:{4:16, Hif fRE AT £2.4%
Front Rack Frame*2. Rear
43401505 9076487 4255675479330 [Nut M8 Wil 2 g B BiR | pes 6 M8 Bumper*4 (i S840 52 342, R B4R zinc plate
XA
43401703 | 9076488 |4255675479347 |Locknut M8 Bk pes | 6 M8 Steering zinc plate
a Rod*4. Jack*2 (ififikf4, F/72)
43401709 9076489 |4255675479354 [Locknut M10 Pika gt pcs 1 M10*1.5 Steering Column*1 (J7[f#E1) zinc plate
86
43401710 9076490 |4255675479361 |Locknut M12 o b i F pcs 2 M12*1.75  |Front Wheel *2 (iif#2) zinc plate
43401708 9076491 |4255675479378 |Locknut M16 Pikn gt pcs 2 M16*1.5 Rear Wheel*2 (Jii#t2) zinc plate
43400108 9076492 |4255675479385 |Spring Washer ®8 FRAERLsE EAAE | pes 4 8 Steering Rod*4 (¥ [ 4if4) zinc plate
87
43400110 9076493 |4255816885457 |Spring Washer ®10 PR R | pes 1 10 Steering Column*1 (7 [lkE R E1) zinc plate
43400215 9076494 | 4255816885464 |Flat Washer ®6*®18*1.5 T pcs 1 ®6*®18*1.5 |Chain Guard*1 (JE4E Sl E 1) zinc plate
43400216 9076495 |4255816885471 |Flat Washer ®8*®16*1.5 T pcs 2 ®8*P16*1.5 |Jack*2 (TJ72) zinc plate
88
43400217 9076496 |4255675479422 |Flat Washer ®12*®25*1.5 T pcs 2 ®12*®25*1.5 |Front Wheel *2 (jii#:2) zinc plate
43400218 9076497 |4255675479439 |Flat Washer ®17*®30*2 R pcs 2 ®17*®30*2  |Rear Wheel*2 (JF#2) zinc plate
Footrest Platform*8. Plastic
89 | 43401202 9076498 |4255675479446 |Screw M6*16 Kk N FU24T | pes | 28 M6*16 Body*6. Front Rack zinc plate
Frame*2 (HHIESHRS, Y¢EE 1416, Hi 4
90 | 43402412 9076499 |4255675479453 [Screw M6*16 2[R Sk S FEEET | pes 2 M6*16 Plastic Body*2 (¥8f4¥1£2 (fij) ) zinc plate
Chain Guard*3. Chain Wheel*3. Rear
43402152 9076500 |4255675479460 |Screw M6*12 WAABIFELIRET | pes | 21 M6*12 Brake Disc*3. Front Rear zinc plate
91 rack*12 (U3, §E403, JEIERIELS
43401411 9076501 |4255675479477 [Screw M8*30 7SR Sk B84T | pes 4 M8*30 Steering Rod*4 (4% [ 14) zinc plate
Rear Brake Caliper Assembly*2. Front
9076502 |4255675479484 pcs 6 Brake Caliper zinc plate
43401901 Hexagon Flange Bolts M6*12 | s fiyi: 2 idithe Mgz (Assembly'd. CRMAIR2. Hi/cMAIF2
cs 3 Controller *2. Chain zinc plate
P Guard*1 (Fiil#2, AEBERID P
43401902 9076504 |4255675479507 |Hexagon Flange Bolts M6*16 ANFELTHIRE | pes 2 M6*16 Battery Rubber Strip*2 (Hiili £k 4:2) zinc plate
Front Rack Frame*2. Rear Rack Fixing
43401921 9070600 |4255675479514 |[Hexagon Flange Bolts M8*16 AL | pes 6 M8*16 Bracket*4 (i SR 48[E & 402, J5 TR 4L zinc plate
SE 4D
Rear Axle
43401922 9070601 |4255675479521 |Hexagon Flange Bolts M8*20 NS ETHER: | pes 6 M8*20 Tube*2, Motor*4 C(Ja#FfaE e £2, Hibl zinc plate
JEH E4)
43401923 9070602 |4255675479538 |[Hexagon Flange Bolts M8*25 AL | pes 2 M8*25 Motor*2 (Je#fFfd & F2) zinc plate
" N N " Front Shock-absorber*4. Rear Shock- .
92 | 43401926 9070603 |4255675479545 |[Hexagon Flange Bolts M8*40 NFRIEATHIE: | pes 6 M8*40 absorber2 (2 HHRE4) zinc plate
" e g " Handle pressing block*4. Front .
43401929 9070604 |4255675479552 |Hexagon Flange Bolts M8*55 NFCLEEK: | pes 6 M8*55 Rack'2 (R fEbd, §if42) zinc plate
43401995 9070605 |4255675479569 |Hexagon Flange Bolts M8*70 NFRIEATHIE: | pes 4 M8*70 Upper Rocker Arm*4 ( F-{24) zinc plate
43401999 9070606 |4255675479576 |Hexagon Flange Bolts M8*140 IS LR | pes 4 M8*140 Down Rocker Arm*4 ( FiE§4) zinc plate
P . N I Column Plastic Pressure .
43401988 9070607 |4255675479583 [Hexagon Flange Bolts M10*55*1. ik 4 filgt: | pes 2 M10*55*1.25 Block*2 (i HEIIEYEH2) zinc plate
43401990 9070608 |4255675479590 |Hexagon Flange Bolts M10*70*1.| 75 ffid: >4 [Hi#Zf: | pes 2 M10*70*1.25 |Steering Knuckle*2 (¥%[i452) zinc plate
43401992 9070609 |4255675479606 [Hexagon Flange Bolts M10*195%{ /N ffidi i | pes 1 M10*195*1.25 |Rear Swing Arm*1 (Jg Y1) zinc plate
* ol 54 3] " Headlight*6. Headlight .
43400954 9070610 |4255675479613|Screw ST3.9*12 bt Sk | Big%] pes 7 ST3.9%2 Coverd (HiJckT6, HikT 1) zinc plate
93
43400955 9070611 |4255675479620 |Screw ST3.9*16 RSk M0 E] pes 3 ST3.9*16  |Chain Guard*3 (4 {#%3) zinc plate
94 | 43400956 9070612 |4255675479637 |Screw ST3.9*20 PNk B2 pes | 4 ST3.920  |Battery box*4 CHijlifx[ilE4) zinc plate
43402502 9070613 |4255675479644 |Flat Keys 6*6*20 THEARL pcs 1 6*6*20 Rear Brake Disc*1 (HAi% 24 41)
95 zinc plate
43402503 9070614 |4255675479651 |Flat Keys 6*6*30 AT pcs 2 6*6*30 Rear wheel*2 (J5%:2)
96 | 43400701 9070615 |4255675479668 |Screw M6*12 FrUlkige] | pes 6 M6*12 Front Brake Disc*6 (Hii#AI#: /2 416) zinc plate
97 43402303 9070616 4255675479675 |Rivet 3*7 FRA e pcs 2 37 Brand Plate*2 (#/if2) zinc plate




Packing materialsf4#f2%

Qty
NO. ERP No. Menila Art. EAN Code Chinese Name English Name Unit |#.%f]| Specification [Where Used / Addt'| Specs Finish order note
98 | 6933107400 | 90739600303 | 4255675481944 |Sticker set red L set 1
98 | 6933107400 | 90739600404 | 4255675481951 |Sticker set green BEENTE set 1
98 | 6933107400 | 90739600505 | 4255675481968 |Sticker set orange HEENIE set 1
98 | 6933107400 | 90739600202 | 4255675481975 |Sticker set blue BIENTE set 1

-

104 9070121 4251814681442 (36V 1.6A Lead Acid Charger FoHLAR pcs 1 fuy 36-1.6A/=FLf A EUL, BELER
108| 7633204200 9070620 4255675479750  |Cross-bar Foam Tube ATk pcs 1 W L=176 black
109| 7933100900 90706210505 | 4255675479767 |Cross-bar Pad orange ROk pcs 1 L=180
109| 7933100900 | 90706210303 | 4255816885488 |Cross-bar Pad red A pes | 1 L=180
109| 7933100900 90706210404 | 4255816885495 |Cross-bar Pad green ROk pcs 1 L=180
109| 7933100900 90706210202 | 4255816885501 |Cross-bar Pad blue ROk pcs 1 L=180

www.nitromotors.de

Copyright © 2025 Nitromotors | All rights reserved. "Nitromotors" is a registered trademark of Menila Import.
Druckfehler und Irrtimer vorbehalten. Menila Import | Hafenbahnstr. 5 | 45881 Gelsenkirchen | E-Mail: parts@menilagroup.de




